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Package leaflet: information for the user 

 

Ibumetin 5% gel 

Ibuprofen 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 

- Always use this medicine exactly as described in this leaflet or as your doctor, pharmacist, or 

nurse has told you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- You must talk to a doctor if you do not feel better or if you feel worse after 1 week. 

- If you get any side effects, talk to a doctor, pharmacist, or nurse. This includes any possible 

side effects not listed in this leaflet. See section 4. 

 

What is in this leaflet 

1. What Ibumetin is and what it is used for 

2. What you need to know before you use Ibumetin 

3. How to use Ibumetin 

4. Possible side effects 

5. How to store Ibumetin 

6. Contents of the pack and other information 

 

 

1. What Ibumetin is and what it is used for 

 

Ibumetin is an analgesic and rheumatologic preparation used topically, which is in the group of non-

steroidal anti-inflammatory drugs (NSAIDs). 

 

Indications 

Topical relief of pain in the case of painful and inflammatory conditions of soft tissues. 

 

Note. For example, the gel is suitable for the following conditions: lumbar-sacral pain, rheumatic and 

muscle pain, sprains, strains and nerve pain. 

 

If your doctor has prescribed this medicine for another indication, follow the doctor’s instructions. 

 

 

2. What you need to know before you use Ibumetin 

 

Do not use Ibumetin: 

-  if you are allergic to ibuprofen or any of the other ingredients of this medicine (listed in section 

6); 

- if you have had hypersensitivity reactions (asthma symptoms, allergic rhinitis, or hives) to 

acetylsalicylic acid or other anti-inflammatory preparations. Check with your doctor if you are 

not sure. 

 

Ibumetin gel should not be applied on damaged skin (eczema, acne), inflamed skin, or open wounds. 

Ibumetin gel may not be used in children younger than 14 years. 

 

Warnings and precautions 

Talk to a doctor, pharmacist, or a nurse before using Ibumetin. 

 

Gel-coated skin may not be bandaged tightly. 

The direct contact of the gel with the eyes and mucous membranes should be avoided. 

If you develop a skin rash, discontinue the treatment immediately. 
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The recommended one-week long treatment should not be exceeded, as the risk of developing contact 

dermatitis increases in the case of prolonged use. 

The gel should not be used in direct sunlight or in a tanning bed. 

 

Other medicines and Ibumetin 

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other 

medicines. 

 

Considering the small plasma concentration of ibuprofen following topical administration, 

interactions are unlikely. 

 

Pregnancy, breast-feeding and fertility 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask 

your doctor or pharmacist for advice before taking this medicine. 

As the plasma concentration is low in topical administration, the development of toxic effects in a 

foetus is small but there are no clinical data. 

 

Ibumetin gel may be used while breast-feeding. The exposure of the infant to gel-coated skin should 

be avoided. 

 

Driving and using machines 

Ibumetin does not have or has a negligible effect on the ability to drive and use machines. 

 

Ibumetin contains lactose propulene glycol 

It may cause skin irritation. 

 

 

3. How to use Ibumetin 

 

Always use this medicine exactly as described in this leaflet or as your doctor, pharmacist, or nurse 

has told you. Check with a doctor, pharmacist, or nurse if you are not sure. 

 

Adults 

Apply a thin layer of gel onto the affected area 3 times a day and massage until the gel has completely 

absorbed. It is recommended to wash your hands after applying the gel. The normal daily dose for an 

adult is 9–10 g of gel (10 g equals an approximately 17 cm line of gel). The daily dose should not 

exceed 15 g of gel and the duration of treatment should not exceed 1 week. 

 

If your doctor has recommended a different dosage, follow your doctor’s instructions. 

 

Use in children 

The safety and efficacy of the gel containing ibuprofen in children has not been established, which is 

why Ibumetin gel is not recommended to be used in children younger than 14 years. 

 

If you take more Ibumetin than you should 

The risk of an overdose in the case of topical administration is practically non-existent. 

If Ibumetin gel is accidentally ingested, it may cause systemic side effects depending on the quantity. 

The most common side effects of an ibuprofen overdose include stomach pain, nausea, vomiting, 

lethargy, and drowsiness. Other central nervous system symptoms are headache, tinnitus, suppression 

of the central nervous system and cramps. Metabolic acidosis, coma, acute renal failure and apnoea 

(mostly in very young children) occur in rare cases. Cardiovascular disorders have also been reported, 

such as decreased blood pressure, slow heart rate, fast heart rate and atrial fibrillation. 

 

If you have any further questions on the use of this medicine, consult your doctor, pharmacist, or 

nurse. 
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4. Possible side effects 

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

Ibumetin gel does not normally cause severe side effects. 

Uncommon side effects (may affect more than 1 user in 1,000): redness of the skin, itching, eczema. 

Rare side effects (may affect less than 1 user in 1,000): blistering rash, hives. 

Very rare side effects (may affect less than 1 user in 10,000): angioedema (swelling of the face, lips, 

tongue and/or throat along with the shortness of breath and sqallowing difficulties), anaphylactic 

reactions, renal failure. 

Not known (frequency cannot be estimated from the available data): the skin becomes sensitive to 

light. 

 

Reporting of side effects 

If you get any side effects, consult your doctor, pharmacist, or nurse. This includes any possible side 

effects not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By 

reporting side effects, you can help provide more information on the safety of this medicine. 

 

 

5. How to store Ibumetin 

 

Do not store at a temperature higher than 25 °C. 

Keep this medicine out of the sight and reach of children. 

Do not use this medicine after the expiry date which is stated on the tube. The expiry date refers to the 

last day of that month. 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines that you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information 

 

What Ibumetin contains 

- The active substance is ibuprofen. 1 g of gel contains 50 mg of ibuprofen. 

- The other excipients are industrial methylated spirit, carbomers (Carbopol 980 and Carbopol 

1382), propylene glycol, diethylamine and purified water. 

 

What Ibumetin looks like and contents of the pack 

Ibumetin is a transparent water-alcohol gel with a light smell of alcohol. 

50 g of gel in an aluminium tube and an outer carton. 

 

Marketing Authorisation Holder 

Takeda Pharma AS 

Jaama 55B 

63308 Põlva 

Estonia 

Telephone: +372 799 8100 

 

Manufacturer 

Fleet Laboratories Ltd. 

94 Rickmansworth Road 

Watford, Hertfordshire, WD18 7JJ 

United Kingdom 

 

The leaflet was last revised in March 2021. 

 

http://www.ravimiamet.ee/

